LIST NO. 0653

HITACHI

ELECTRIC TOOL PARTS LIST

EROUTER

1993+9+3

(E4)

Model M 12SA




PARTS - M128A
'LEO“_“ CODE NO. DESCRIPTION ur;%b REMARKS
1 | 956-636 | TAPPING SCREW (W/WASHER) D4X25 2
> | 301-828 | TOP COVER (A) 1
3 | 954-017 | TAPPING SCREW D4X12 2
4 | 961-443 | BEARING BUSHING 1
5 | 820-0VY | BALL BEARING 6200VVCMPS2S 1
8 | 938-477 | HEX. SOCKET SET SCREW M5X8 2
7 | 930-446 | TAPPING SCREW (W/WASHER) D4X16 1
8 | 301-798 | KNOB PINION 1
9 | 301-801 | WING BOLT M6X27 1
10 | 301-802 | FRONT COVER 1
11 | 301-824 | SCALE (MM) 1
11 | 301-825 | SCALE (INCH) 1
12 | 301-800 | SCALE STOPPER 1
13 | 301-827 | HITACHI LABEL 1
13 | 302-383 | HITACHI LABEL 1 | FOR USA CANKOR
14 | 340-174C | STATORASS'Y 110V — 115V 1| INCLUD.31
14 | 340-174D | STATORASS'Y 127V 1| INGLUD.31
14 | 340-174E | STATOR ASS'Y 220V ~ 230V 1 | INCLUD.31
14 | 340-174F | STATOR ASS'Y 230V — 240V 1| INCLUD.31 FOR AUS,KUW,FLINGU
14 | 340-174K | STATOR ASS'Y 220V — 230V 1 | INCLUD.31 FOR NZL.ITA,FRG HOLDENESP
14 | 340-174G | STATOR ASS'Y 220V — 230V 1| INCLUD.31 FOR SAF,.SWE.AUTNOR
14 | 340-174H | STATOR ASS'Y 240V 1| INCLUD.31 FOR GBR
14 | 340-174) | STATORASS'Y 110V 1 | INCLUD.31 FOR GBR
14 | 340-173 | STATOR ASS'Y 100V 1 | INCLUD.31 FOR KOR
15 | 981-400 | HEX. HD. TAPPING SCREW D5X70 2
16A| 360-145U | ARMATURE ASS'Y 110V - 115V 1 | INCLUD 5,48
16 | 360-145D | ARMATURE 127V 1
16 | 360-145E | ARMATURE 220V — 230V 1
16 | 360-145F | ARMATURE 240V 1
17 | 961-419Z | TERMINAL 1 | FOR NOISE SUPPRESSOR
18 | 961-820 | TUBE (D) 2 | FOR NOISE SUPPRESSOR
19 | 994-273 | NOISE SUPPRESSOR 1
20 | e81-373 | TUBE (D) 2 | FOR CORD
21 | 837-631 | CORDcCLIP 1
22 | 984-750 | TAPPING SCREW (W/FLANGE) D4X18 2
23 | 953-327 | CORD ARMOR D8.8 1
23 | 938-051 | CORD ARMOR D10.1 1
24 | 500-201Z | CORD 1| (CORD ARMOR D10.1)
24 | 500-247Z | CORD 1| (CORD ARMOR D10.1) FOR SWE.NOR
24 | 500-2487 | CORD 1 | corp ARMOR D10.1) FOR sUI
24 | 500-234Z | GORD 1 | (CORD ARMOR D8.8) FOR ITA,FRG,HOL,
DEN.AUT,INA SUR,FRA,GRE
24 | 500-242Z | CORD 1 | (CORD ARMOR D10.1) FOR USA,CAN
24 | 500-228Z | CORD 1 | (CORD ARMOR D8.8)} FOR NGU.NZLFIJ
24 | 500-237Z | CORD 1 | (CORD ARMOR D8.8) FOR SAF
24 | 500-336Z | CORD 1 | (CORD ARMOR D10.1) FOR GBR (110V)
24 | 500-411Z | CORD 1| (CORD ARMOR D10.1) FOR AUS
24 | 500-423Z | CORD 1| (CORD ARMOR D8.8) FOR SAU
24 | s00-2237 | coRD 1 | (CORD ARMOR D10.1) FOR SIN.KUW
24 | s00-2452 | comp 1 | (CORD ARMOR D10.1) FOR SYR.ESP
24 | 500-214Z | CORD 1 | (CORD ARMOR D10.1) FOR KOR

#: ALTERNATIVE PARTS




P

e

PARTS M12SA
';i"f' CODE NO. DESCRIPTION u';:b REMARKS

24A | 500-435Z | CORD 1| (CORD ARMOR D8.8) FOR GBR (240V)

25 | 301-821 | SWITCH (2P PILLAR TYPE) W/O LOCK 1

28 | 980-487 | BRUSH HOLDER 2

26 | 937-948 | BRUSH HOLDER 2 | FOR AUT

27 | ©99-044 | CARBON BRUSH (1 PAIR) 2

28 | 940-540 | BRUSH CAP 2

28 | 937-949 | BRUSH CAP 2 | FOR AUT

29 NAME PLATE 1

30A | 301-822 | HOUSING ASS'Y 1 | INCLUD 6,26,64

30A | 301-823 | HOUSING ASS'Y 1 | INCLUD.6,26,84 FOR AUT

31 | soa-744 | BRUSH TERMINAL 2

32 | 301-803 | LEVER 1

33 | 986-274 | MACHINE SCREW (W/WASHERS) M5X25 2

34 | 301-813 | HANDLE 2

35 | 301-805 | STOPPER PIECE 1

36 | 301-768 | STOPPER POLE 1

an 301-8086 WING BOLT M&eX15 1

39 | 301-804 | END BRACKET 1

40A| 931-554 | TAPPING SCREW D5X50 4

41 | 997-465 | SELF TAPPING SCREW (WWASHER) DaX12 | 1

42 | 971-858 | SPRING (A) ' 1

43 | 301-812 | STOPPERBLOCK 1

44 | 302-012 | NUT M5 (BLACK) 2

45 | 302-196 | MACHINE SCREW M5X20 (BLACK) 1

46 | 302-167 | MACHINE SCREW M5X35 (BLACK) 1

47 | 980-430 | SEAL LOCK FLAT HD. SCREW M4X10 2

48 | 301-808 | BEARING COVER 1

49 | B20-1VV | BALL BEARING 6201VVCMPS2S 1

50 871-848 LOCK PIECE 1

51 870-514 | RETAINING RING (E — TYPE) FOR D10 SHAFT | 2

52 | 971-847 | LOCK SCREW 1

53 | 971-846 | WAVE WASHER 1

54 | 956-788 | LOCK LEVER 1

55 | 961-803 | SPRING 1

56 | 301-807 | LOCKPLATE 1

57 | 301-811 | SCREW Ms 1

58 | 301-784 | COLLET CHUCK 12MM 1

58 | 301-795 | COLLET CHUCK 1/2" 1

58 | 301-793 | COLLET CHUCK 1OMM 1 | FOR FRA,SUI

50 | 301-809 | BASE 1

60 | 301-810 | SUBBASE 1

81 | 902-013 | SEAL LOCK FLAT HD. SCREW M5X14 4

62 | 303-316 | SPRING 1

83 | 303-317 | SPRING 1

84 | 956-778 | SPRING GUIDE 2

»: ALTERNATIVE PARTS




STANDARD ACCESSORIES

M 128A

’L%“"' CODE NO. DESCRIPTION u';zb REMARKS
501 856~ 823 WRENCH 21MM 1
502 949-234 MACHINE SCREW M5X86 (10 PCS.) 2
503 B56- 792 BAR HOLDER 1 | EXCEPT FOR FRA,SUJ,GBR,CANHOL
504 849- 394 WING BOLT M8X10 (10 PCS.) 1 | EXCEPT FOR FRA,SU,GBR,CANHOL
505 856- 783 FEED SCREW 1 | EXCEPT FOR FRA,SUI,GBR,CAN,HOL
506 956-787 STRAIGHT GUIDE 1 | EXCEPT FOR FRA,SUl,GBR,CAN HOL
508 856-914 STRAIGHT GUIDE (A) ASS'Y 1 1 INCLUD.507 — 514 FOR FRA,SUILGBR,HOL
507 856-916 GUIDE BAR 2 | FOR FRA,SUI,GBR,HOL
508 873~ 489 RETAINING RING (E — TYPE) FOR D5 SHAFT t | FOR FRASUGBR HOL
509 956-915 STRAIGHT GUIDE {A) 1 | FOR FRA,SU,GBR,HOL
510 981-5186 KNOB BOLT M&X7 1 | FOR FRA,SULGBRHOL
511 g56-9817 SCREW HOLDER. 1 | FOR FRA,SUIGBR HOL
512 856-618 FEED SCREW (A) 1 | FOR FRA,SUI,GBR,HOL
513 960 - 058 KNOB BOLT M8X17 2 | FOR FRA.SUI,GBR,HOL
514 847 - 859 LOCK SPRING ) 2 | FOR FRASUIL,.GBR,HOL
515 a56- 780 TEMPLATE GUIDE D18 1
518 956- 756 TEMPLATE GUIDE ADAPTER 1
517 847~ 859 LOCK SPRING 2
518 856~ 798 CHUCK SLEEVE 12X6 1
518 956-709 CHUCK SLEEVE 12X8 1
518 956-830Z | CHUCK SLEEVE 12X3/8" 1
518 956- 9272 CHUCK SLEEVE 1/2"X1/4" ]
518 056- 9282 CHUCK SLEEVE 1/2"X3/8" 1
518 | 956-913 CHUCK SLEEVE 10X1/4" t { FOR SUl
518A] 303- 487 CHUCK SLEEVE 10X8 1 | FOR FRA
518 0568-817Z STRAIGHT BIT (TCT} B1/2°Xt/2" 1
519A] 856-808 | STRAIGHT BIT (TCT) Daxa 1
520 3018086 WING BOLT M8X15 2
5o 7 hoy A e . 527 To5is
622 | 348350 ~
FEIERY A
524 1356046 A
5L |§ 65 A ,
506 |99 1466 A |Ide . 313828
6 L1930 Fq6l 2
STANEFEY . 7

% : ALTERNATIVE PARTS



OPTIONAL ACCESSORIES

M12SA

‘LEO“_" CODE NO. DESCRIPTION Uh;%l) REMARKS
601A| 956-803 | DOUBLE FLUSH TRIMMING BIT (TCT) D12X12 | 1
802A| 956-802 | DOUBLE FLUSH TRIMMING BIT (TCT) DBX8 1
603A| 956-801 | DOUBLE FLUSH TRIMMING BIT (TCT) DBX8 1
B04A| 956-808 | FLUSH TRIMMING BIT (TCT) D42X12 1
605A| 956-805 | FLUSH TRIMMING BIT (TCT) D8X8 1
B0SA| 956-804 | FLUSH TRIMMING BIT (TCT) D6X6 1
607A| 956-810 | STRAIGHT BIT (TCT) D12X12 1
608A| ©56-809 | STRAIGHT BIT (TCT) D12X10 1
600A| 956-807 | STRAIGHT BIT (TCT) D6X6 1
610A| 956-813 | ROUND OVER BIT (TCT) D12XR8X24 1
611A| 956-812 | ROUND OVER BIT (TCT) D12XR6X20 1
812A] 956-811 | ROUND OVER BIT (TCT) D12XR4.5X19 1
B13A| ©56-814 | CHAMFERING BIT (TCT) 45° D8X20 1
614A| 056-816 | DOVETAIL BIT (TCT) DBX15 1
615A| 956-815 | DOVETAIL BIT (TCT) D6X12 1
616 | 956-928Z | CHUCK SLEEVE 1/2°X3/8" 1
617 | 956-931Z | CHUCK SLEEVE 1/2"X10 1
618 | 956-759 | CHUCK SLEEVE 1/2'X8 1
619 | 303-347 | TEMPLATE GUIDE D8.5 1
620 | 303-348 | TEMPLATE GUIDE D10 1
621 | 303-348 | TEMPLATE GUIDE D11.1 1
622 | 303-350 | TEMPLATE GUIDE D12 1
623 | 303-351 | TEMPLATE GUIDE D127 1
624 | 303-352 | TEMPLATE GUIDE D4 1
625 | 303-353 | TEMPLATE GUIDE D16 1
626 | 956-932 | TEMPLATE GUIDE D20 1
627 | 303-354 | TEMPLATE GUIDE D24 1
628 | 956-933 | TEMPLATE GUIDE D27 1
820 | 856-934 | TEMPLATE GUIDE D30 1
830 | 303-355 | TEMPLATE GUIDE D40 1
631 | 956-794 | TRIMMER GUIDE 1
632 | 997-466 | DUST COLLECTION ADAPTER SET 1 | INCLUD 833,634
833 | 997-467 | KNOB NUT ' 2
634 | 948-237 | MACHINE SCREW M5X12 (10 PCS.) 2
635 | 302-478 | ADAPTER Mi2X1 1
636 | 302-480 | ADAPTERM10X1.5 1
637 | 302-481 | SUBBASE 1| (.D30,TRANSPARENCY)
638 | 303-931 | EYE GUARD 1

«: ALTERNATIVE PARTS




